
Administrative Package 
Cover Page  
This file contains the following documents:

1. Summary of application (in plain language)

2. Application Materials



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

PLAIN LANGUAGE SUMMARY FOR TPDES OR
TLAP PERMIT APPLICATIONS

Plain Language Summary Template and Instructions for Texas
Pollutant Discharge Elimination System (TPDES) and Texas
Land Application (TLAP) Permit Applications



ORIGINAL

TCEQ Domestic Wastewater Permit
Application

For

Minor Amendment
To

Crooked Cross
Wastewater Treatment Plant

Permit No. WQ0014835001

MM Platinum Ranch, LLC
1800 Valley View Lane, Suite 300

Farmers Branch, TX 75234

September 2025

SWE Project No. 0927-026-25

[...]
MM Platinum Ranch, LLC (Cn606422533 ) propone operar Crooked Cross WWTP
RN105286751, una planta de tratamiento con biorreactor de membrana. La instalación estará
ubicada en un lugar 1,7 millas al noroeste de la intersección de Marilee Road y la carretera
estatal 289 , en Gunter, Condado de Grayson, Texas 75058. La solicitud consiste en una
modificación menor para trasladar la planta de tratamiento de aguas residuales unos 1.200
pies al noroeste. La planta descargará un caudal medio máximo de 400.000 galones diarios de
aguas residuales domésticas tratadas, que es igual al permiso vigente.

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno
carbonácea a los cinco días (DBOC5), sólidos suspendidos totales (SST), nitrógeno amoniacal
(NH3-N) y Escherichia coli. Agua residual domestica estará tratado por una planta con
biorreactor de membrana y las unidades de tratamiento incluirán un tamiz fino, un estanque
anóxico, un estanque aeróbico, un estanque de membrana, un estanque de lodos, una prensa
de lodos y desinfección UV.



ATTACHMENT C - USGS MAP (ADMIN)



FACILITY
BOUNDARY

PROPERTY
BOUNDARY

3 MILES
DOWNSTREAM

1 MILE
DOWNSTREAM

DISCHARGE
ROUTE

1 MILE
RADIUS

DISCHARGE
 POINT

CCalhoun
Highlight



ATTACHMENT D - SPIF



TCEQ-20971 (08/31/2023) Page 1 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: MM Platinum Ranch, LLC

Permit No. WQ00 14835001 EPA ID No. TX 0129879

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
Approximately 1.7 miles northwest of the intersection of Marliee Road and State Highway
289 near Gunter in Grayson County, Texas.

TCEQ USE ONLY:

Application type: Renewal Major Amendment Minor Amendment New

County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:

Texas Historical Commission U.S. Fish and Wildlife

Texas Parks and Wildlife Department U.S. Army Corps of Engineers

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023) Page 2 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Mehrdad Moayedi

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text.

Title: President and CEO

Mailing Address: 1800 Valley View Lane, Suite 300

City, State, Zip Code: Farmers Branch, TX 75234

Phone No.: 469-892-7200 Ext.: N/A Fax No.: N/A

E-mail Address: laura@centurionamerican.com

2. List the county in which the facility is located: Grayson

3. If the property is publicly owned and the owner is different than the permittee/applicant,
please list the owner of the property.
N/A

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

To Little Elm Creek, thence to Lewisville Lake in Segment 0823 of the Trinity River Basin

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.

Does your project involve any of the following? Check all that apply.

☒ Proposed access roads, utility lines, construction easements

☐ Visual effects that could damage or detract from a historic property’s integrity

☐ Vibration effects during construction or as a result of project design

☒ Additional phases of development that are planned for the future

☐ Sealing caves, fractures, sinkholes, other karst features



TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

☐ Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
Construction of this wastewater treatment facility will impact roughly 4 acres of land.
There will be some surface excavation (approx. 4’ in depth) for the installation of the
necessary piping, driveways, fencing, equipment pads, and support building. Deeper
excavation (up to approx. 35’) will be necessary for the influent lift station and treatment
tankage.

2. Describe existing disturbances, vegetation, and land use:
Existing site is pastureland, with normal grass and brush cover and a pond

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:
N/A

4. Provide a brief history of the property, and name of the architect/builder, if known.
N/A



ATTACHMENT E - USGS MAP (SPIF)



FACILITY
BOUNDARY

PROPERTY
BOUNDARY

1 MILE
DOWNSTREAM

DISCHARGE
ROUTE

DISCHARGE
 POINT



TECHNICAL REPORT



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 64

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 42)

A. Existing/Interim I Phase

Design Flow (MGD): N/A

2-Hr Peak Flow (MGD): N/A

Estimated construction start date: N/A

Estimated waste disposal start date: N/A

B. Interim II Phase

Design Flow (MGD): N/A

2-Hr Peak Flow (MGD): N/A

Estimated construction start date: N/A

Estimated waste disposal start date: N/A

C. Final Phase

Design Flow (MGD): 0.4

2-Hr Peak Flow (MGD): 1.6

Estimated construction start date: March 2026

Estimated waste disposal start date: March 2027

D. Current Operating Phase

Provide the startup date of the facility: N/A

Section 2. Treatment Process (Instructions Page 42)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 64

finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

The proposed wastewater treatment facility will consist of a Membrane Bioreactor (MBR)
Wastewater Treatment System, which combines conventional biological activated sludge
processes with membrane filtration. An onsite lift station will pump the raw wastewater
to a fine screen at the head of the plant, water flow will then go to an anoxic basin where
denitrification occurs, as well as some BOD removal. Alum is also added here for
phosphorus removal. The wastewater then flows into an aeration basin where diffusers
introduce air into the treatment process to aid in biological treatment, as well as
nitrification. From there the wastewater flows into the membrane basin (also aerated),
where the membranes provide a physical barrier allowing only clean water to pass
through. The permeate from the membranes is then pumped through a UV light and
then to the ultimate discharge point. Sludge that accumulates in the membrane basin is
occasionally wasted into an aerated sludge holding tank and ultimately transferred to a
sludge press as needed for regular hauling to a permitted landfill facility.  Extracted
wastewater from the sludge press is returned to the anoxic basin. The only phase will be
400,000 gpd with a peak factor of 4 (278 gpm with a peak flow of 1111 gpm).

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L x W x D)

Lift Station 1 10’ Ø

Fine Screen 2 4’ x 9’ x 6’

Anoxic Basin 2 20’ x 24’ x 18’

Aeration Basin 2 20’ x 24’ x 18’

Membrane Basin 2 8’ x 24’ x 18’

UV Disinfection 4 6”Ø x 4’

Sludge Holding Tank 2 8’ x 24’ x 18’

C. Process Flow Diagram

Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: Attachment F

Section 3. Site Information and Drawing (Instructions Page 43)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.

 Latitude: 33.4100

 Longitude: -96.7870

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.

 Latitude: N/A

 Longitude: N/A



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 64

Provide a site drawing for the facility that shows the following:

 The boundaries of the treatment facility;

 The boundaries of the area served by the treatment facility;

 If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

 If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: Attachment G
Provide the name and a description of the area served by the treatment facility.

Crooked Cross WWTP will serve the Platinum Ranch and Taylor Ranch developments, which are primarily
single family residential with some school sites and mixed-use areas.

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Information

Collection System Name Owner Name Owner Type Population Served

Platinum Ranch Collection
System

MM Platinum
Ranch

Privately Owned 6,000

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 44)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?

☐ Yes ☒ No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

☐ Yes ☐ No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

N/A

Section 5. Closure Plans (Instructions Page 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

☐ Yes ☒ No

If yes, was a closure plan submitted to the TCEQ?



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 64

☐ Yes ☐ No

If yes, provide a brief description of the closure and the date of plan approval.

Click to enter text.

Section 6. Permit Specific Requirements (Instructions Page 44)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.

A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

☐ Yes ☒ No

If yes, provide the date(s) of approval for each phase: Click to enter text.

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

N/A

B. Buffer zones

Have the buffer zone requirements been met?

☒ Yes ☐ No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

N/A

C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

☐ Yes ☒ No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

N/A

D. Grit and grease treatment

1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

☐ Yes ☒ No



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 64

If No, stop here and continue with Subsection E. Stormwater Management.

2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

Click to enter text.

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

☐ Yes ☐ No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text.

E. Stormwater management

1. Applicability

Does the facility have a design flow of 1.0 MGD or greater in any phase?

☐ Yes ☒ No

Does the facility have an approved pretreatment program, under 40 CFR Part 403?

☐ Yes ☒ No

If no to both of the above, then skip to Subsection F, Other Wastes Received.

2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR050000?

☐ Yes ☐ No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other